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Akkreditierungsstelle
D-PL-11339-01-00

INTERNATIONAL TESTING CENTRE
Accrediation for ISO/IEC 17025: 2005 by Dakks, Germany

TEST CERTIFICATE

Supplier : Hilson Footwear Pvtt. Litd. Job No. : 2K2003056
Contact : Mr. Dev Date of Entry: 05.03.2020
Material : Leather Safety Shoes (Single density), Size 8 Page : 11

Code : ARGO

Specification  : 1S 15298-2: 2016

Job Start Date: 07.03.2020 Job Completion Date: 13.03.2020
Laboratory Environment

Temperature 23 L2 C

Relative Humidity 50+5%

The sample was conditioned for 48 hours.

Sl. No. Test Name i e Value Requirement
0l Construction Yes Insole cannot be removed
without damaging the
footwear. )
02 Toe impact 7 15 mm 14 mm (min)
03 Sole flexing (bcnncwan) No cut growth was observed 4 mm (max) cut growth till
RS I~ oo s 30,000 cycles.
04 Upper/outsolc bond strc_nblh i [l 521 N/mm S 10N/mm (min) 1
05 Anti-slip resistance test (SRA)
i)Forward Heel Slip 0.41 0.28 (min) l
T . — — 0.32 (min) _
06 Anti-static test . 1526 Mn - 100 kQ - 1000 MQ \
07 Abrasion resistance (Sole) 87 mm’ 250 mm® (max)
P (Density 0.58 g/cc) \
08 Sole flexing (bennewart) " Nocut gr owth was observed | 6 mm (ma\) cut er rowth till
R ‘within 30, 000 ¢yeles. | 30,000 cycles. \
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201 301, DISTT. GAUTAM BUDHA NAGAR (U. P.) INDIA
Ph. : +91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412556, 2411301 Website : www.fddiindia.com
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